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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB
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ectrum || Erectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 dkine S l
10 dem l 10 dBm: r \
. | g 0 dem J I
-10 d8m -t -10 dBm £
SPURIOUS_LINE_ABS f bl J'I \
-20 dém J - -20 dBm f ll
-30 dBm l‘ 4 “’\. -30 dem ] 1
L I L I /1]
-40 dem J ‘i.'h - ( \L -ap bem .
- I 1 ;
e i s | T i
-50 dBm ] LS Y T S LT g iso dem AR el
L y W [ o -
denr -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -40.51 dBm -27.51 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.44555 MHz 20.61 dBm -5.39 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99505 MHz -37.96 dBm -24.96 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00684 MHz -39.61 dBm -26.61 dB
£99.000 MHz 709.000 MHz 100.000 kHz 699,58442 MHz 20.95 dBm -9.05 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -40.83 dBm -27.83 dB
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
o T it MW-»EM‘ e P AN A Pl B e P Y
0 t 0 gem
-10 dem \ -1p dem
SPURIOUS_LINE_ABS ‘ \ 1
-20 dem ]f T -30 dBm '\1
-30 dem jJsu dem L
| ===
-40 dam j 40 dem ¥
1 T—
50 dom—}— 50 dem
" .
dam 50 dem e
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -33.53 dém -20.53 d& 706.000 MHz 716.000 MHz 100.000 kHz 712.37862 MHz 3.91 dBm -26.00 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99885 MHz -36.22 dBm -23.22 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00544 MHe 3747 dom o447 db
599.000 MHz 709,000 MHz 100.000 kHz 707 41658 MHz 4.35 dBm -25.65 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -35.33 dBm -22.39 dB

]" 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-14 of 20



e% FCC RADIO TEST REPORT Report No. : FG171916B

SPORTON LAB.

LTE Band 12/ 10MHz / 16QAM
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Conducted Spurious Emission
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725,000 MHz 1.000 GHz 100.000 kHz 962.83176 MHz -56.47 dBm -43,47 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.28295 MHz -56.21 dBm -43,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -46.16 dBm -33.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95126 GHz -46.01 dBm -33.01dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -41.55 dBm -28.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -41.49 dBm -28.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -42.51 dBm -29.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33117 GHz -42,75 dBém -29.75 de
_— —_—
)i 2 )i w
L JL ) L L J
16:54:24 1625
Highest Channel / QPSK
oo
v
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 fvgpwr
Limit (lhmk PAES
ine URIOUS_JINE_ABS PABS
-10 é‘f!,- 1
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
A e O NSRS N
-50 dBém
-70 dB
-80 dB
-90 dB:
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 642.62859 MHz -57.19 dBm -44.19 dB
725.000 MHz 1.000 GHz 100.000 kHz 973.07989 MHz -56.38 dem -43.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.94526 GHz -45.82 dbm -32.82 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94376 GHz -41.78 dBm -28.78 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.34116 GHz -42,55 dBm -29.55 d&
il
JL J
Date: 30.0CT 07:00:14
TEL : 886-3-327-3456 Page Number 1 A12-16 of 20

FAX . 886-3-328-4978



SPORTON LAB.
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Report No. : FG171916B

LTE Band 12 / 3MHz
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30.000 MHz 690.000 MHz 100.000 kHz 628.92963 MHz -56.56 dBm -43.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.07984 MHz -57.00 dBém -44,00 dB
725,000 MHz 1.000 GHz 100.000 kHz B847.55272 MHz -56.62 dBm -43,62 dB 725,000 MHz 1,000 GHz 100.000 kHz B827.15643 MHz -56.42 dBm -43,42 dB
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30.000 MHz 690.000 MHz 100.000 kHz 639.47883 MHz -57.20 dBm -44.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.42951 MHz -57.02 dBém -44,02 dB
725,000 MHz 1.000 GHz 100.000 kHz 899.09335 MHz -56.60 dBm -43,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 961.43201 MHz -56.71 dBm -43,71dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84926 GHz -46.16 dBm -33.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.00 dBm -33.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41.66 dBm -28.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,65 dBm -2B.65 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0064
30 Normal Voltage 0.0057
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0130
0 Normal Voltage 0.0106

PASS
-10 Normal Voltage 0.0081
-20 Normal Voltage 0.0113
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0131
20 Normal Voltage 0.0000
20 Battery End Point 0.0124

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG171916B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
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Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 21.51d8m  26.64 dém 5.22 da 2.41d8 4.09 d8 1.67 d8 5.01 d8
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.078 MHz 15.29 dBm ndB down 4,985 MHz ML 1 7B3.568 MHz 14.18 dBm ndB down 5,005 MHz
T1 1 779.522 MHz -10.44 dBm nds 26.00 d8 T1 1 779.522 MHz -11.72 d@m ndé 26.00 d8
T2 1 784.488 MHz -10.45 dBm  factor 157.7 T2 1 784,527 MHz -11.76 dem  factor 156.6

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Jﬂ]

lo Att
SGL Count 100/100

30de SWT

Ref Level 30.00 dém  Offset 10.00 dB e RBW 300 kHz
126p: @ VBW 1MHz  Mode Auto FFT
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10 dBm
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L
v e W
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26.00 dB
9.810000000 MHZ|
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i
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1001 pts
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Marker
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|__Function |

Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1
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777,185 MHz
786,995 MHz
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-8.70 dém
-9.12 dBm

ndk down

nde

Q factor

9.81 MHz
26.00 dB
79.6
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Spectrum 3 Spectrum 7
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.22 dBm| ™Il 14.90 dBm|
2008 78183000 MH?Z| 20 d8: 782.98900 MHz
E ¥ OccBw 1.495504406 MH| e Be 1.505494505 MHz
1068 L o e e 10d8 o Pronee o fromra M
i 1 / |
/ | |
0 dém { : 0 dem: ! .
i \ \
| / \
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e - et \, N
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-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 781.83 MHz 15.22 dBm ML 1 762,569 MHz 14.90 dBm
T1 1 779.74226 MHz 10.31 dém oce Bw 4.495504496 MHz T1 1 779.74226 MHzZ 10.08 d@m oce Bw 4.505494505 MHZ
Tz 1 784.23776 MHz 10.52 dBm T2 1 784.24775 MHZ 9.51 dBm
GHINNRND e (N e
Spectrum 3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™Il 16.20 dBm|
20 g8 - ) H.:u:: .:u: <u- iz
PRI =1 TR 0.030969031 MHZ|
104d8 Y
h \
0 dom §
/ |
10 dBm
20 dBM— |t
5% Left blank
~40 dm
-50 dBm
-60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 783.598 MHz 16.20 dBm
TL 1 777.4845 MHz 9.84 dBm Occ Bw 9.030955031 MHz
T2 1 786.5185 MHz 11.25 d@m
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 30.80 dBm
SGL Count 100/100

=)

Offset 10.80 dB Mode Auto FFT

Spectrum

Ref Level 20.80 d&m
SGL Count 100/100

Offset 10,80 dg Mode Auto FFT

(@1 avgPwr @1 AvgPwr
Timit heck PARS Limit heck PABS
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0 dem f‘ 0 dBm ’ \

-10 dB f ll -10 dBm. — I !
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-40 dB '\J 40 dBm f |'L 7
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| UL Ui/ i

-50 dBm /v\/, "ur" -60 dem ‘

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.57003 MHz -61.57 dém -26.57 d& 763.000 MHz 775.000 MHz .250 kHz 770.30668 MHz -69.59 dBm -34.50 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.78806 MHz -47.45 dBm -34.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.03821 MHz -57.99 dém -44.90 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.40 dBm -38.40 di 775.900 MHz 776.000 MHz 30.000 kHz 775.90924 MHz -63.02 dBm -50.02 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 20.73 dBm -9.27 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 21.42 dem -8.58 d&
768.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -63.61 dBm -50.61 d& 782.000 MHz 798,100 MHz 30.000 kHz 788.04720 MHz -50.87 dBém -37.87 d8
768.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -57.10 dém -44.10 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.40594 MHz —46.42 dBm -33.42 db
793.000 MHz 806.000 MHz 6.250 kHz B805.69481 MHz -69.79 dBm -34.79 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.33117 MHz -67.61 dBm -32.61 dB

) J [ ) e
L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.80 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto FFT

Spectrum

Ref Level 20,30 dém
SGL Count 100/100

Offset 10.80 di Mode Auta FFT

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS Limit ¢heck

20 dhife$EURIOUS LINE ABS PASS 20 dbHe i‘l—'ll){l[]\l.‘i INE ABS

10 dBr 10 dBm

=t [

o I \ 0dem J ‘[

_10 dem ‘ I\ -10 dBm - , i

-20 dBm : ,k -20 dem J l\

SPURIGUS_LINE_ABS_ =% = SPURIOUS_ LINE_aBsS HT‘

40 dBm ‘J H"‘['u 40 dBm

-50 dm /. 50 dBm |f“

60 dBm 60 dBm _,/

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -44.79 dBm -9.79 d& 7632.000 MHz 775.000 MHz 6.250 kHz 774,89810 MHz -60.36 dBm -25.36 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -30.65 dém -17.65 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -46.12 dBm -33.12 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99735 MHz -35.72 dBm -22.72 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92043 MHz -50.43 dbm -37.43 db
776.000 MHz 788,000 MHz 100.000 kHz 777.99500 MHz 6.92 dBm -23.08 dB 776.000 MHz 789.000 MHz 100.000 kHz 785.16484 MHz 7.09 dBm -22.91 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -49.49 d&m -36.49 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.00335 MHz -38.86 dBm -25.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -43.87 dBm -30.87 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.12692 MHz -32.47 dBm -20.47 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.30519 MHz -67.71 dBm -32.71 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -59.78 dBm -24.78 dB

Il ]

]
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

SGL Count 100/100

SGL Count 100/100

)
Spectrum | = (spectrum | E
Ref Level 30.80 dBm  Offset 10.80 dB Mode Auto FFT Ref Level 20.80 dem  Offset 10.80 d& Mode auto FFT
SGL Count 1007100 SGL Count 100/100
(@1 AvgPwr @1 fvgPwr
Timit gheck FARS Limit Fheck PAES
20 dbife__$PURIOUS LINE ABS paAkS 20 gbife_ BPURTOUS |INE ABS PABRS ﬂ
10 dB IIF 10 dB H
0 dBm ’ 0 dBm. ] L
-10 dB —— 1| -10 dBm. — ‘ l
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40 ¢B { 40 dBm f L
e S Lh o B LS
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
p P
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.05804 MHz -62.20 dem -27.29 d& 763.000 MHz 775.000 MHz .250 kHz 774.99401 MHz -69.85 dBm -34.85 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.56598 MHz -48.16 dBm -35.16 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.80065 MHz -57.86 dBm -44.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91783 MHz -53.36 dBm -40.36 di 775.900 MHz 776.000 MHz 30.000 kHz 775.95410 MHz -63.56 dBm -50.56 dB
776.000 MHz 798.000 MHz 100.000 kHz 777.34865 MHz 19.65 dBm -10.35 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.62 dém -10.37 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.02802 MHz -63.34 dBm -50.34 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.00255 MHz -52,35 dbm -39.35 dB.
768.100 MHz 793.000 MHz 100.000 kHz 788.68007 MHz -57.02 dém -44.02 d& 786.100 MHz 793.000 MHz 100.000 kHz 788.71923 MHz ~47.88 dBém -34.98 db
793.000 MHz £06.000 MHz 6.250 kHz 805.08442 MHz -69.78 dBm -34.73 dB 792.000 MHz 806.000 MHz 6.250 kHz 795,20130 MHz -69.27 dBm 34.27 d
—_—
N J [ [ ] ]
Date: 30. 07:35:14 Date
oo
Spectrur Sp m
Ref Level 30.80 dBm  Offset 10.80 d& Mode Auto FFT Ref Level 2080 dém Offset 10.80 db Mode Auta FFT

(@1 AvgPwr

10 dBm

10dBm

PASS

od

-10 dBm

0 dBm

-10 dBm

-20 dBm

-20 dBm
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e

| SPURIOUS_LINE_ABS_

-40 dBm
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S

-50 dBm

-60 dBm:

¥ -50 dBm

[

-60 dem: _m,dj
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@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dhife$EURIOUS LINE ABS BABS 20 dhlRe i‘vllmmm INE ABS

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -47.46 dBm -12.46 dB 7632.000 MHz 775.000 MHz 6.250 kHz 77491009 MHz -63.28 dBm -28.28 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -32.30 dém -19.30 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.46169 MHz -49.50 dBm -36.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -37.92 dBém -24.92 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96058 MHz -54.11 dBm -41.11 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.77023 MHz 6.32 dBm -23.68 dB 776.000 MHz 789.000 MHz 100.000 kHz 785.24875 MHz 5.99 dBm -24.01 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.05069 MHz -52.24 d&m -39.24 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -39.63 dBm -26.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.30315 MHz -47.76 dBm -34.76 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.12692 MHz -35.00 dBm 22,00 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -68.57 dém -33.57 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -62.58 dbm -27.58 dB
( I J 1 J (]
.
TEL : 886-3-327-3456 Page Number 1 A13-5 of 10

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

o
= Spectrum

Ref Level 30.80 dBm  Offset 10.80 dB Mode Auto FFT Ref Level 20.80 dem  Offset 10.80 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 avgPwr
Timit heck Limit heck PABS
20 dbife__$PURIOUS LINE ABS 20 gbife_ BPURTOUS |INE ABS PARS |]|
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0dBm 0 dem: H
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A i ‘ A
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.98202 MHz -61.49 dBm -26.49 db 763.000 MHz 775.000 MHz .250 kHz 774.61039 MHz -69.85 dBm -34.85 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.85955 MHz -47.36 dém -34.36 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.65859 MHz -57.06 dBm -44.06 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.97 dBm -37.97 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -63.26 dBm -50.26 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 20.74 dBm -0.26 d& 776.000 MHz 788,000 MHz 100.000 khz 786,32060 MHz 20.85 dem ~0.15 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.04670 MHz -62.97 dBm ~49.97 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.04401 MHz -50.92 dbm -37.92 dB.
768.100 MHz 793.000 MHz 100.000 kHz 788.20524 MHz -56.41 dBm -43.41 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz ~46.61 dBm -33.51 db
793.000 MHz £06.000 MHz 6.250 kHz 795.25325 MHz -62.56 dBm -27.56 dB 792.000 MHz 806.000 MHz 6.250 kHz 795,25325 MHz -65.80 dBm ~30.90 dB
—_—
i ] [0 [ ] ]

Band Edge / Full RB

o
v
Ref Level 20.80 dém Offset 10.20 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
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-60 dB a “‘"‘-ﬁ\
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,91009 MHz -47.88 dbm -12.88 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,78716 MHz -34.29 dBém -21.29 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.13 dém -26.13 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,44855 MHz 4.45 dBm -25.55 dg
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -38.98 dbm -25.98 dB
788.100 MHz 793,000 MHz 100.000 kHz 798.30315 MHz -33.61 dém -20.61 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -54.85 dBm -19.85 d&
] )
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LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Spectrum

Ref Level 30.80 dBm  Offset 10.80 dB Mode Auto FFT Ref Level 20.80 d8m Offset 10.80 d& Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
(@1 AvgPwr @1 fvgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit RangeLow | RangeUp | RBW Frequency | Power abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -62.61 dem -27.61 de 763,000 MHz 775.000 MHz 6.250 kHz 772.74026 MHz -69.62 dBm -34.62 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.75210 MHz -48.87 dém -35.87 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.34031 MHz -58.17 dBém -45.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93062 MHz -52.55 dBm -39.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97997 MHz -63.08 dBm -50.08 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.60040 MHz 19.89 dBm -10.11 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.82 dem -9.18 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -62.79 dBm ~49.79 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.04840 MHz -52,05 dbm -39.05 dB.
768.100 MHz 793.000 MHz 100.000 kHz 790.77517 MHz -57.07 dém -44.07 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.2639% MHz —48.36 dBm -35.36 db
793.000 MHz 806.000 MHz 6.250 kHz 795.17532 MHz -63.24 dBm -28.24 dB 793,000 MHz 806.000 MHz 6.250 kHz 795.25325 MHz -67.46 dBm -32.46 dB
—_—
N J [ [ ] ]
Date 07:52:49 7
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
p [ spects o
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 745.33588 MHz ~56.01 dbm -43,01 dB 30,000 MHz 763.000 MHz 100.000 kHz 630.21141 MHz -56.965 dBm -43.96 dB
806.000 MHz 1.000 GHz 100.000 kHz 874.39215 MHz -56.67 dbm -43.67 dB 806.000 MHz 1,000 GHz 100.000 kHz 953.4273% MHz -56.63 dBm -43.63 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.53 dBm -32.53 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51187 GHz -46,07 dBm -33.07 d&
3.000 GHz 8,000 GHz 1.000 MHz 6.90386 GHz -41.87 dBm -28.87 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.93286 GHz -41.77 dBm -28.77 dB
— —_— ~ —
{ L J - L L J v
30.0CT.2021 07:37:56 !
Highest Channel / QPSK
[F-=
v
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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-50 dém
-70 dBém
-80 dem
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 758,62672 MHz -57.14 dBm -44.14 dB
806.000 MHz 1,000 GHz 100.000 kHz 970,20420 MHz -56.72 dém -43.72 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,50487 GHz -45,95 dBm -32.95 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.02136 GHz -41.83 dBém -28.83 d&
i
JL J
Date:
TEL : 886-3-327-3456 Page Number 1 A13-8 of 10

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B
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SGL Count 100/100
(@1 sugPwr

Limit (Lhmk PARS
10 Elféne IF‘UI'«']OLIS LINE_ABS PABS

7

| SEURIOUS_LINE_A8S
-20 des

-30 dB

-40 dém

-50 dém

-70 dBém

-80 dém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 760,53240 MHz -57.17 dBém -44.17 dB
£06.000 MHz 1.000 GHz 100.000 kHz 972.33767 MHz -56.45 dBm -43.45 dé
1.000 GHz 3,000 GHz 1.000 MHz 2,52337 GHz -46.09 dém -33.09 dé
3.000 GHz 9.000 GHz 1.000 MHz 6.94536 GHz -41.91 dBm -28.91 dé

~ Y
A

JL J

Date: 30.0CT

TEL : 886-3-327-3456 Page Number 1 A13-9 of 10
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0084
30 Normal Voltage 0.0216
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0168
0 Normal Voltage 0.0012

PASS
-10 Normal Voltage 0.0182
-20 Normal Voltage 0.0173
-30 Normal Voltage 0.0055
20 Maximum Voltage 0.0106
20 Normal Voltage 0.0000
20 Battery End Point 0.0210

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A13-10 of 10
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 5.19 PASS
LTE Band 25/ 20MHz / QPSK
Middle Channel / Full RB
Do Gt | o | | s oo |
IIIIII-_“
TEL : 886-3-327-3456 Page Number : A25-1 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 | 128 | 303 | 3.02 | 492 | 489 | 9.95 - | 14.27 - 1914 | -
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A25-2 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 1150 0B & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.44 dBm) ™M1[1] 15.16 dBm)
" 1.88050910 GHz 1.87954970 GHz
20 1 20
- onde ¥ 26.00 dB ndB ) 26.00 dB
0 [N e e N e 1.269900000 MHZ, 0d A T AR 1.278300000 MHZ|
Qfactor 1480.8 [ Qfactor ) 1470.3
od 0 d
o \ \
J hE Y 0
04 - -10d v N
[ \\ / \
20d 20d f
o~ Y 1
1/ L 4
0dRm = AR A~ vy 530 A A A
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBOS091 GHz 16.44 dBm nd8 down 1.2609 MHz ML 18705497 GHz 15.16 dam nd8 down 1.2783 MHz
TL 1 1 B793534 GHz -9.35 dBm nd8 26.00 dB TL L 1.6793554 GHz -10.70 dBm nd8 26.00 dB
T2 1 1.BB06294 GHz -9.43 dBm Q factor 1480.8 T2 1 1.8806378 GHz -10.75 dém Q factor 1470.3
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.87 dbm)| MI[1] 7.56 dBm)
M1 1.88093510 GHz M1 1.88030570 GHz,
20 x 20
PN P o N - 26.00 dB Xonds 26.00 dB
04 / = A HWB\“ 3 3.027000000 MHZ, 104 e VT N\ 3.021000000 MHZ|
] Q factor 621.4) Q factor \ 622.4
/ \
od 0 di .
TJ \] 2
-10 df f -10 d Jf Tﬁ‘
20 d - 20 d + '\
-0 P [ S Wa e A AV e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B809351 GHz 17.87 dBm nd@ down 3.027 MHz M1 1.B803057 GHz 17.56 dBm nd@ down 2.021 MHZ
T 1 16784835 GHz -6.52 dBm nd8 26.00 dB TL L 1.8784835 GHz -8.24 dBm n 26,00 d8
T2 1 1.B815105 GHz -8.42 dBm Q factor 621.4 T2 1 1.8815045 GHz -8.69 dBm Q factor 622.4
L J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.05 dBm) ™M1[1] 14.48 dBm)
1.88058900 GHz 1.88175800 GHz
= y nde 26.00 dB @ ndB 26.00 dB
w0 A AR e, e i A B VoY 4.915000000 MHz 104 o L ™ P s P B 4.885000000 MHZ|
f Q factor 1 382.6) i Q factor 385.2
od : 0 di J
o T}
-10 df -10 d
/ / \
20 d 20 d L -
-7 | 7
Bﬁ" AL ) A / b
AhHem . = Ty iy
-40 ds
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1880539 GHZ 15.05 dem ndB_down 4.915 MHz ML 1.881758 GHz 14.48 dBm ndB_down 4.BEE MRz
TL 1 LET7562 GHz -11.08 dém ndd 26.00 dB TL L 1.877582 GHz -11.38 dém n 26.00 dB
T2 1 1882478 GHz -11.13 dém Q factor 382.6 T2 1 1.882468 GHz -11.17 d8m Q factor 385.2
L J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 25

Middle Channel / 10MHz / QPSK

v
RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
16.86 dBm)|
1.6768430 GHz
@ 26.00 dB
10 4 9.950000000 MHZ|
Q factor 188.6
0 di
-10 d
20d '\
p FSW AN
- o edean
40 de
50 di
-60 di
CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1.876843 GHz 16.86 dBm nd@ down 9.95 MHZ
T1 L 1875025 GHz -9.12 dBm nd8 26,00 d8
T2 1 1.884975 GHz -9.31 dBm Q factor 188.6
L L J

Middle Channel /

15MHz / QPSK

lun
v
RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count_100,/100
|
mili] 9 dBm
1.8823980 GHz
& B 26.00 dB
o P A N TR e B.;;"vvf'v\m\ 14.266000000 MHZ
[ 1 132.0)
/ 1
od
0a }
!
20 d L \
-3 dBra- o ad L N
AR e ]
-40 d
50 di
-60 db
CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1.862398 GHz 15.39 dBm ndB down 14.266 MHz
T1 1 1.872927 GHz -10.83 dém nds 26.00 d8
T2 1 1.887193 GHz -10.53 dém  factor 132.0
L JL J

Middle Channel /

20MHz / QPSK

(=
v
RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™M1[1] 14.16 dBm)
@ ndd!] 26.00 dB|
104 iy ey, WA B -_\VA\,_\ 19.141000000 MHz|
J‘ Q factor | 98.5
\
0 di
i |
-10 d +
{
20d i )
- aen ot
et v f T,
-40 di
50 di
-60 di
CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result
M1 1.885035 GHz 14.16 dBm nd@ down 19,141 MHZ
T1 L 1.97041 GHz -11.67 dam nd8 26.00 dB
T2 1 1.88955 GHz -11.78 d8m Q factor 98.5
L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 1.09 | 272 | 272 | 448 | 4.46 | 9.05 - 1334 - |1790 | -
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A25-5 of 26
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 25
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.70 dBm) MiL1]
2 i 1.88021540 GHz o ;
JOoccBw 1.099300699 MHZ, J i Oce Bw 1.093706294 MHZ|
P T N e s Lt A o) WL VOE) PR SO
10 di 10 d =3
od ra 0 4
-1 d L 10 di a .
/ \ 7
/ \ /
204 20 d 1 \
/ \ / \
- -30 - L}
= A 20T V™ WA
-40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L BB0Z154 GHz 16.70 dam ML L 18795503 GHz 15.07 dam
T 1 1.B7944615 GHz .41 dBm Oce Bw 1.099300699 MHz TL L 1.B7945734 GHz 6.68 dBm Oce Bw 1.093706294 MHz
T2 1 1 BBOS4645 GHz 10.85 dam T2 1 1.88055105 GHz 9.24 dbm
L U J wa L JU L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.09 dm| mili] 15.47 dBm|
20 M1 1.88085110 GHz, - 1.88077320 GHz
1 - . - 2.721278721 MHz| Oce gw 2.721278721 MHz|
N e o T1 fer Lo g
10 d 10 d ¥ T
| \ i |
od ‘ od Y
/ / \
-10 df - 10 d /.
20 d / 20 d
R e \

_ i s ] SN
0B T ~3A dBa 7~
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 L BEOBE11 GHz 17.09 dBm ML L 1.8807732 GHz 15.47 dBm
TL 1 1.B7862737 GHz 11.97 dBm Oce Bw 2.721278721 MHz TL L 1.87864535 GHz 10.07 dBm Oce Bw 2.721278721 MHz
T2 1 1.BE134865 GHz 10.21 d8m T2 1 1.88136663 GHz 10.76 dBm

L i

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum | ia 7]
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 17.38 dbm) MiL1] 14.04 dBm)
2 M 1.87990000 GHz o 1.88075900 GHz,
N . " Occ By . 4475524476 MHz| roce By 4.455544456 MHz|
el o PETYA NP o p
1w A PENLLLS v S 10 d T ALY W
{ \ \
L / Y
od v 0
I/ \ J \
-10 ¢ / \ 10 di '
/ \ \
20 df 20 df
A i / \ \\
o\ 11y - Sl A N N s A "
30 Y- o Tl S e v I =~
40 d -40d
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 18799 GHz 17.38 dam ML 1880759 GHz 14,84 dam
T 1 LEB777622 GHe 9.63 dBm Oce Bw 4,475524476 MHz TL L 1.8777822 GHz 7.89 dm Oce Bw 4.455544456 MHz
T2 1 1 BE2Z378 GHz 10.51 dam T2 1 18822378 GHz 8.45 dam

L U

TEL : 886-3-327-3456 Page Number 1 A25-6 of 26
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ectrum l >
RefLevel 30.00 dbm  Offset 11,50 db & RBW 300 khz
b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@17 Max
™M1[1] 16.74 dBm)
1.6771230 GHz
@ 050049051 MHz
A rmrens]
104
i
/
0 di ] |
10 di L
i /
20 d /
20 f
ra e P PO
d =
40 de
S0 d
-60 di
CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1.877123 GHz 16.74 dBm
T1 L 1.8754945 GHz .97 dBm Oce Bw 9.050949051 MHz
T2 1 1.BB45355 GHz 10.80 dBm
[S JL 4 -
ectrum l"r‘,’
RefLevel 30.00 dbm  Offset 11,50 db & RBW 300 khz
b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@17 Max
™M1[1] 15.04 dBm)
- 1.8827870 GHz
13.996663337 MHz
N S Ao VLY
104 el
|
A { }
o
|
-10 d T
20d s
o v
720 B AT S e
-40 di
S0 d
-60 di
CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1.882787 GHz 15.84 dBm
T1 L 1.8733467 GHz 9.52 dBm Oce Bw 13.336663337 MHz
T2 1 1.B866833 GHz 10.38 dBm
L L J
um =
RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
82 dBm)|
- 1.0 50 GHZ,
17.902097902 MHz
TL ol a = nolorny
10 d “I-/u.‘f,h / ,N.AI
| \
0 d - i
|
10 di | \\
1 |
20d + i
el In
-30 = = Y
g VS TR b T
-40 di o/
S0 d
-60 di
CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1.885235 GHz 15.82 dBm
T1 L 18710889 GHz 9.14 dBm Oce Bw 17.902097902 MHz
T2 1 1.888991 GHz 10.13 dBm
[S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A25-7 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum k=

Ref Level 30.00 dBm  Offset 11.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine S
10 dem ‘ 10 dBm / \]
0dB ‘\ 0 dem f \
-10 d8m -10 dBm
SPURIOUS_LINE_ABS K ’
-20 dem 1 -20 dBm
-30 dBm Jal -30 dem
- '/ \ M,
frpatinn o
40 dBm — s / /! L oty
T ‘(" Soarl ‘\h ww
et Shaamat,
B 50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84891 GHz -32.85 dém -19.85 d& 1.013 GHz 1.015 GHz 100.000 kHz 1.91476 GHz 19.64 dBm -10.36 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz “24,45 dBm -11.45 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -26.98 dBm -13.98 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 21.09 dBm -6.91 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91605 GHz -25.89 dBm 16.89 dB
S
i J ) e i 1 )
Date Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectru || Spectrum
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm ety 10 dBr,f"""“'”"‘"‘\
0ds |/ \ 0 uarnf \
-10 d8m ‘{ -10 dgm :
SPURIOUS_LINE_ABS \ |
-20 dem \ -20 dBm 1
-30 dBm M ,.‘uw" 4\\ Adpm %
-40 dem nt 40 dem \"“ g
P e
.uw—-—‘u,.w/" ™ M’"’ Lo, - " e
irag s -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -27.45 dém -14.45 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91390 GHz 13.50 dBm -16.50 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -31.15 dBm -18.15 d 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -31.84 dBm -18.84 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85030 GHz 13.37 dBm ~16.63 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -28.37 dbm -15.37 dB
T
) i )
2021 08:2B:31

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
N\ N
10 dBm " \ 10 dBm ( \
0 de ‘I 0 dem f 1
-10 dBm i -10 dBm }
SPURIOUS_LINE_ABS I\ i
-20 dem } ,‘.‘1 -20 dBm {J L
.30 dem pat -30 dBm o
- 1] N \ .
o] Pty
40 dem T Al e ca ”
TR o / \\f\ I
B e 50 dBm 4
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -33.72 d&m -20.72 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51473 GHz 19.13 dBm -10.87 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.62 dBm -12.62 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91501 GHz -27.19 dBm -14.19 dB
1.850 GHz 1.852 GHz 100.000 kHz 185025 GHz 20.23 dBm -9.77 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -31.15 dBm -18.15 db
S
Y
i e N [1 e

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm s 10 dBmtees \
0ds / \ 0 demf
I |
-10 dem } | -10 ddm ‘l
SPURIOUS_LINE_ABS i 1
20 dem .L 20 dpm i
.30 dem — _zatfiem
-40 dBm — L -40 dBm
——
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